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Conducted Spurious Emission 
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Frequency Stability 

Test Conditions FR1 n41 (QPSK) / Middle Channel  Limit   

Temperature 

(°C) 

Voltage 

(Volt) 

BW 100MHz Note 2. 

Deviation  

(ppm) 
Result 

50 Normal Voltage 0.0025  

PAS

S 

40 Normal Voltage 0.0022  

30 Normal Voltage 0.0021  

20(Ref.) Normal Voltage 0.0000 

10 Normal Voltage 0.0005  

0 Normal Voltage 0.0034  

-10 Normal Voltage 0.0035  

-20 Normal Voltage 0.0001  

-30 Normal Voltage 0.0015  

20 Maximum Voltage 0.0008  

20 Normal Voltage 0.0006  

20 Battery End Point 0.0035  

Note:  

1. Normal Voltage =3.87 V.；Battery End Point (BEP) =3.6 V.；Maximum Voltage =4.45 V. 

2. Note: The frequency fundamental emissions stay within the authorized frequency block. 
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FR1 N7 other PA(CA_n7A-n78A) 

Frequency Stability 

NR 
Band 

SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Deviation 
(ppm) 

Verdict Environment 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00419 PASS NV 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00404 PASS LV 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00235 PASS HV 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00406 PASS -30℃ 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00661 PASS -20℃ 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00653 PASS -10℃ 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00393 PASS 0℃ 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00219 PASS 10℃ 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00261 PASS 20℃ 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00497 PASS 30℃ 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00606 PASS 40℃ 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 0.00057 PASS 50℃ 
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Peak to Average Radio 

NR 
Band 

SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result 
(dB) 

Limit 
(dB) 

Verdict 

7 15 20 502000 2510.0 DFT-s-OFDM 
PI/2 BPSK 100@0 4.47 13 PASS 

7 15 20 502000 2510.0 DFT-s-OFDM 
PI/2 BPSK 1@0 4.75 13 PASS 

7 15 20 502000 2510.0 DFT-s-OFDM 
QPSK 100@0 5.75 13 PASS 

7 15 20 502000 2510.0 DFT-s-OFDM 
QPSK 1@0 6.05 13 PASS 

7 15 20 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 100@0 4.47 13 PASS 

7 15 20 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 1@0 4.48 13 PASS 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 5.75 13 PASS 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 6.23 13 PASS 

7 15 20 512000 2560.0 DFT-s-OFDM 
PI/2 BPSK 100@0 4.48 13 PASS 

7 15 20 512000 2560.0 DFT-s-OFDM 
PI/2 BPSK 1@0 4.55 13 PASS 

7 15 20 512000 2560.0 DFT-s-OFDM 
QPSK 100@0 5.74 13 PASS 

7 15 20 512000 2560.0 DFT-s-OFDM 
QPSK 1@0 6.12 13 PASS 

  



 

 Sporton International Inc. (Kunshan) Page Number : A234 of A260  

TEL : +86-512-57900158 Report Issued Date : May 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZ1216U  

 

 

 FCC RF Test Report Report No. : FG231203F 

 

 

 
N7(20M)_DFT-s-OFDM_PI_2-BPSK_Outer_Full_ 

Low_CH

 

N7(20M)_DFT-s-OFDM_PI_2-BPSK_Edge_1RB_Left_
Low_CH

 
N7(20M)_DFT-s-OFDM_QPSK_Outer_Full_ 

Low_CH

 

N7(20M)_DFT-s-OFDM_QPSK_Edge_1RB_Left_ 
Low_CH

 
N7(20M)_DFT-s-OFDM_PI_2-BPSK_Outer_Full_

Mid_CH

 

N7(20M)_DFT-s-OFDM_PI_2-BPSK_Edge_1RB_Left_
Mid_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A235 of A260  

TEL : +86-512-57900158 Report Issued Date : May 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZ1216U  

 

 

 FCC RF Test Report Report No. : FG231203F 

 

 

 
N7(20M)_DFT-s-OFDM_QPSK_Outer_Full_ 

Mid_CH

 

N7(20M)_DFT-s-OFDM_QPSK_Edge_1RB_Left_ 
Mid_CH

 
N7(20M)_DFT-s-OFDM_PI_2-BPSK_Outer_Full_

High_CH

 

N7(20M)_DFT-s-OFDM_PI_2-BPSK_Edge_1RB_Left_
High_CH

 
N7(20M)_DFT-s-OFDM_QPSK_Outer_Full_ 

High_CH

 

N7(20M)_DFT-s-OFDM_QPSK_Edge_1RB_Left_ 
High_CH

 

  



 

 Sporton International Inc. (Kunshan) Page Number : A236 of A260  

TEL : +86-512-57900158 Report Issued Date : May 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZ1216U  

 

 

 FCC RF Test Report Report No. : FG231203F 

 

 

 

Occupied Bandwidth 

NR 
Band 

SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB OBW 
(MHz) 

26dB 
OBW 
(MHz) 

7 15 5 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 25@0 4.4521 4.771 

7 15 5 507000 2535.0 DFT-s-OFDM 
QPSK 25@0 4.4501 4.739 

7 15 5 507000 2535.0 CP-OFDM 
QPSK 25@0 4.4527 4.739 

7 15 5 507000 2535.0 CP-OFDM 
16 QAM 25@0 4.4671 4.785 

7 15 5 507000 2535.0 CP-OFDM 
64 QAM 25@0 4.463 4.772 

7 15 5 507000 2535.0 CP-OFDM 
256 QAM 25@0 4.4609 4.789 

7 15 10 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 50@0 8.8992 9.344 

7 15 10 507000 2535.0 DFT-s-OFDM 
QPSK 50@0 8.9043 9.305 

7 15 10 507000 2535.0 CP-OFDM 
QPSK 52@0 9.2713 9.83 

7 15 10 507000 2535.0 CP-OFDM 
16 QAM 52@0 9.2838 9.727 

7 15 10 507000 2535.0 CP-OFDM 
64 QAM 52@0 9.2835 9.725 

7 15 10 507000 2535.0 CP-OFDM 
256 QAM 52@0 9.2825 9.78 

7 15 15 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 75@0 13.391 14.08 

7 15 15 507000 2535.0 DFT-s-OFDM 
QPSK 75@0 13.407 14.13 

7 15 15 507000 2535.0 CP-OFDM 
QPSK 79@0 14.07 14.71 

7 15 15 507000 2535.0 CP-OFDM 
16 QAM 79@0 14.08 14.76 

7 15 15 507000 2535.0 CP-OFDM 
64 QAM 79@0 14.09 14.74 

7 15 15 507000 2535.0 CP-OFDM 
256 QAM 79@0 14.084 14.7 

7 15 20 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 100@0 17.869 18.59 

7 15 20 507000 2535.0 DFT-s-OFDM 
QPSK 100@0 17.857 18.61 

7 15 20 507000 2535.0 CP-OFDM 
QPSK 106@0 18.867 19.67 

7 15 20 507000 2535.0 CP-OFDM 
16 QAM 106@0 18.917 19.71 

7 15 20 507000 2535.0 CP-OFDM 
64 QAM 106@0 18.903 19.7 

7 15 20 507000 2535.0 CP-OFDM 
256 QAM 106@0 18.88 19.7 



 

 Sporton International Inc. (Kunshan) Page Number : A237 of A260  

TEL : +86-512-57900158 Report Issued Date : May 06, 2022 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : 2AFZZ1216U  

 

 

 FCC RF Test Report Report No. : FG231203F 

 

 

 

7 15 25 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 128@0 22.827 23.66 

7 15 25 507000 2535.0 DFT-s-OFDM 
QPSK 128@0 22.819 23.65 

7 15 25 507000 2535.0 CP-OFDM 
QPSK 133@0 23.691 24.63 

7 15 25 507000 2535.0 CP-OFDM 
16 QAM 133@0 23.706 24.61 

7 15 25 507000 2535.0 CP-OFDM 
64 QAM 133@0 23.695 24.6 

7 15 25 507000 2535.0 CP-OFDM 
256 QAM 133@0 23.668 24.67 

7 15 30 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 160@0 28.525 29.55 

7 15 30 507000 2535.0 DFT-s-OFDM 
QPSK 160@0 28.527 29.55 

7 15 30 507000 2535.0 CP-OFDM 
QPSK 160@0 28.554 29.73 

7 15 30 507000 2535.0 CP-OFDM 
16 QAM 160@0 28.553 29.73 

7 15 30 507000 2535.0 CP-OFDM 
64 QAM 160@0 28.494 29.67 

7 15 30 507000 2535.0 CP-OFDM 
256 QAM 160@0 28.512 29.57 

7 15 40 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 216@0 38.46 40.03 

7 15 40 507000 2535.0 DFT-s-OFDM 
QPSK 216@0 38.499 39.95 

7 15 40 507000 2535.0 CP-OFDM 
QPSK 216@0 38.503 39.99 

7 15 40 507000 2535.0 CP-OFDM 
16 QAM 216@0 38.46 39.94 

7 15 40 507000 2535.0 CP-OFDM 
64 QAM 216@0 38.54 40.03 

7 15 40 507000 2535.0 CP-OFDM 
256 QAM 216@0 38.535 40.14 

7 15 50 507000 2535.0 DFT-s-OFDM 
PI/2 BPSK 270@0 48.239 49.82 

7 15 50 507000 2535.0 DFT-s-OFDM 
QPSK 270@0 48.161 49.84 

7 15 50 507000 2535.0 CP-OFDM 
QPSK 270@0 48.099 49.88 

7 15 50 507000 2535.0 CP-OFDM 
16 QAM 270@0 48.141 49.88 

7 15 50 507000 2535.0 CP-OFDM 
64 QAM 270@0 48.16 49.83 

7 15 50 507000 2535.0 CP-OFDM 
256 QAM 270@0 48.156 49.86 
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Conducted Spurious Emissions 

NR 
Band 

SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result Verdict 

7 15 5 500500 2502.5 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 5 500500 2502.5 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 5 500500 2502.5 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 5 500500 2502.5 DFT-s-OFDM 
QPSK 1@0 see graph --- 

7 15 5 500500 2502.5 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 5 500500 2502.5 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 5 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 5 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 5 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 5 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph --- 

7 15 5 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 5 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 5 513500 2567.5 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 5 513500 2567.5 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 5 513500 2567.5 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 5 513500 2567.5 DFT-s-OFDM 
QPSK 1@0 see graph --- 

7 15 5 513500 2567.5 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 5 513500 2567.5 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 25 502500 2512.5 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 25 502500 2512.5 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 25 502500 2512.5 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 25 502500 2512.5 DFT-s-OFDM 
QPSK 1@0 see graph --- 
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7 15 25 502500 2512.5 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 25 502500 2512.5 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 25 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 25 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 25 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 25 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph --- 

7 15 25 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 25 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 25 511500 2557.5 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 25 511500 2557.5 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 25 511500 2557.5 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 25 511500 2557.5 DFT-s-OFDM 
QPSK 1@0 see graph --- 

7 15 25 511500 2557.5 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 25 511500 2557.5 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 50 505000 2525.0 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 50 505000 2525.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 50 505000 2525.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 50 505000 2525.0 DFT-s-OFDM 
QPSK 1@0 see graph --- 

7 15 50 505000 2525.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 50 505000 2525.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 50 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 50 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 50 507000 2535.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 50 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph --- 

7 15 50 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 
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7 15 50 507000 2535.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 50 509000 2545.0 DFT-s-OFDM 
BPSK 1@0 see graph --- 

7 15 50 509000 2545.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 50 509000 2545.0 DFT-s-OFDM 
BPSK 1@0 see graph PASS 

7 15 50 509000 2545.0 DFT-s-OFDM 
QPSK 1@0 see graph --- 

7 15 50 509000 2545.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 

7 15 50 509000 2545.0 DFT-s-OFDM 
QPSK 1@0 see graph PASS 
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